






















Ph

R. V. BRIGGS & CO. PRIVA.TE LTD.
ANALYTICAL CONSULTING & TECHNICAL CHEMISTS
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TEST REPORT
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Issr:ec'l to

Your Ref. No. :

Description of sample :

Mark on Sample :

Sample Ilandedover by the Party on:
Analysis Con'rpleted on :

M/s. BOKAITO POW|IR SUPPLY COMPANY (P) r,'I'D.
Hall No.M-01, Old ADM Building, Ispat Bhawan,
Bokaro Steel City-821 001
W.O. no.BPSCLIP&.CI I9-201C-0591LTF.150135137 1l dtd. 8. I I . I 9

Coal
CHP Alea
05.01 .2021

Lt.01.202t

TUS:I'HINDINGS

sl.
No.

ANAI,YSIS ON AIR DRIED BASIS

01

02.

07 Arsenic as As

( T. NANDr )
Technical Manager
Authorised Signatory

I'est Parameters

As;h conlent

Sulphur

Test Method Unit Results

IS :1350 (Part-I)-1984 % (wlw) 48.59

IS : 1 350 (Part-Ilf-l969 % (wlw) 0.37

03 Fixed Carbon IS: 1 350 (Part-IV,Se c.I)-197 4 % (w/w) 34.48

04

0-5

Melcury as FIg Mercury Analyser mg/kg 3.53

[,ead as Pb

Chromium as Cr

By A.A.S mg/kg 20.9

06. By A.A.S mg/kg 2s.8

By A.A.S mg/kg 0.47

* The test report shall not be reproduced, except in full, without written approval of the Company.















R. V. BRIGGS & CO. PRIVATE LTD.
ANALYTICAL CONSULTING & TECHNICAL CHEMISTS

TAHER MANSION, IST FLOOR

9, BENTINCK STREET, KOLKATA - 7OO OOI

Ph. : ( BSN L) 2248 -3661 / 269 I I 7 BO3, 2262- 41 53 I 4 I 54, Fox : 33 2248' 0447
Ph. : (Airtel) 4044-3380/3381 /3382/3383

E - m o i I : rv bri s ss k1t'li8?iHlHift,Yi8i'l? 
; Jr** 

rv bris s s c om

TEST REPORT

IYo.C(D)/20-21167 Date : 12 January 2021 Ppge 1 of 1

Issued .to : M/s. BOKARO POWER SUPPLY COMPAI\IY (P) LTD.
Hall No.M-01, Old ADM Building, Ispat Bhawan,
Bokaro Steel City-827 001

Your Ref. No. : W.O. no.BPSCL/P&C119-201C-O591LTE15O13513'711 dtd. 8.11.19
Description of sample : Ash
N4ark on Sample : Sialo Area
Sampie Handedover by the Party on: 05.01.2021
Analysis Completed on : 11 .01.2021

TEST ITINDINGS:

sl.
I{o.

01

Test Parameters Unit Results

Unburnt Carbon (Dry Basis) % (wlw) 3.45

02. Sulphur % (w/w) 0.t4

03 Mercury as Hg mg/kg 2.45

04 Lead as Pb mg/kg 3.02

05 Chromium as Cr rirg/kg 3.0

06 Arsenic as As mg/kg <0.2

( T. NANDr )
Technical Manager
Authorised Signatory

* The test report shall not be reprod uced, except in full, without written approval of the Company
* Reqr rlls rc,lafo onlrr tn tho narsmptr:rq leqtpd


































